TUV Rheinland Nederland B.V.

Return address P O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att.: Mr. R. Koomen
P.O.Box 17

1560 AA

KROMMENIE

The Netherlands

Report

Project number : 89201754
Report number : 89201754.02br

Received:

A sample, entrance flooring system, marked as: “Nuway Connect — Rubber inserts”

TUV sample reference: MT12-35542.02.

Request:

Classification of burning behaviour according to EN 13501-1:2007.
Without petforming the follow test: ignitability (direct impingement of flame)
according to EN ISO 11925-2, minimum class is Efl.

Test method:

Reaction to fire (radiant panel) : EN ISO 9239-1:2010.

Results:
See page two.

Appendix:
See page four up to and including ten.
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TUV Rheinland Nederland B.V.
The Netherlands

Postal address:
P.O. Box 337
7500 AH Enschede

Parking and delivery:
Josink Esweg 10
7545 PN Enschede

www.tuv.com/nl

T +31 88 888 7888
F +31 88 888 7859

Jan.brinks@nl.tuv.com
llse.pierik@nl.tuv.com

Date
14" of May, 2012

Project number
89201754

Report number
89201754.02br

Phone number client
+31 75 627 3273

Fax number client
+31 75 627 3274

Article
Nuway Connect —~ Rubber insert

Appendix
| : Flooring Radiant Panel Single
Specimen Report — 8 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,
daled November 17th 2010.
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Date
TEST RESULTS 14" of May, 2012
Project number
> Radiant Panel test ISO 9239-1:2010 89201754
Date of testing : 8™ of May 2012 Roport nribsr
Conditioning time, climate : Tdays,23+2°Cand 50 +5 % 89201754.02br
Description of substrate : Fibre cement board, 8+2 mm ,1800+200 kg/m”
conforming to EN 13238. Articls _
i Nuway Connect — Rubber insert
Sampling procedure : By contractor.
Description of cleaning used  : None. Page
Fixing method : Loose laid. 2110
Sample ID of client Test Flame C/RF Peak light Smoke
specimen, spread HF-30 attenuation | production
orientation (cm) (kW/m?) (%) (%.min)
Rubber insert CMD-D 21, L 3.0 >10.9 2.4 8
Rubber insert MD A 2, t 34.0 6.6 2.6 31
Rubber insert MD B 3,1 35.0 6.4 4.6 40
Rubber insert MD C 4, 1 35.0 6.4 1.6 15
Mean 34.7 6.5 2.9 29

Remarks: no flashing, transitory- or sustained flaming,
* specimen extinguished naturally

CONCLUSION
According to EN 13501-1:2007 the tested sample of the aforementioned quality,

entrance flooring system, Nuway Connect with rubber insert meets the requirements
of Class Cq- sl.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

Author: : Review:
Mrs. Lljier' Mr. H. Fokkenrood

/

All righits pésgrved. P

No part of r}(y report may be reproduced, provided 1o and or examirﬁfb‘; third parties, and/or published by print, photoprint, microfilm, in
elecironic form or any other means without the explicit previous written consent of TUV Rheinland Nederland B.V.

In case this report was drafied within the context of an assignment to TUY Rheinland Nederland B.V., the rights and obligations of
contracting parties are subject to the General Terms & Conditions for Advisory, Research and Certification assig s to TUY Rheinland
Nederland B.V. and or the relevant agreement concluded between the contracting parties.

i© 2010 TUV Rheinland Nederiand B.V.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14" of May, 2012

Project number

89201754
Report number
Repant peoducid il e Fire Testwg Tochialugy FIRFSulL solivac [ | 89201754.02br
Article
Flooring Radiant Panel Single Specimen Report Nuway Connect — Rubber insert

Page

Standard : EN ISO 9239-1:2002 3/10

Labaratory : TUV Rheinland Nederland B.V.

Sponsor : Forbuo CORAI - Nuwuy + RUBBER inserl - 89201754 - ipk

Date of test s May 08 2012

Spucimen description : MT12-35542.0% 1

Test name : Across #1

File name : DAFRPFILESU 2050019.C5V

Test number in series 04

Flux calibration file nume  : CAFRPSOFTNCALIBVFLX 12006.C8V

Thickness (mm)

Density (kg/m?y

Test duration 13 minuwtes 30 seconds (810 5)
Substrate used? ' Yes

Substrate s Cadeium silicale

Fixing method T none

Conditioned? tYes

Conditioning temp, (°C) 33

Conditioning RH (%) : 50

Test Results

Time o ignition : 2minules (120 8)
Time Lo flameout - 12 minutes O8 seconds (728 5)
Exlent of burning (mm) L 3u

Critical [lux at extinguishment (kW/m?) 1= 109

HF-10 (kW/m?) 3= 109

HE-20 (kW/m*) =109

HIF-30 (kW) cx= 10

Flame spread al 1{) minutes (imm) 1 30

Flame spread a1 20 minutes (mm) :-1

Flame spread ul 30 minates (mm) |

Peak lighl attenuation (%) (244

Time 1o peak light attenualion + 13 minuies 09 seconds {789 5)
Total integrated smoke (% .min) 179

Potential classification + AZ(M)/Bif)
Smoke production classification 5l

Fhese resulis relate amly oo Uhe behiv toug of the specimens of the product urder The particular ontitsms of the Lest; ey
g nal dended fo be the sale cnierien Tor assessing the potential Tire iazore of e product m use,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 147 of May, 2012

Project number
89201754

Report number

Ropesr peoduivaalwath e Fiee Tesig Tochnalagy FRPSeI software g2 89201754.02br
Article
Smoke Gr
e Graph Nuway Connect — Rubber insert
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Test nume  : Across #1
File nume  : DAFRPFILES, 12050019.C8V

Rake Results
Pasitusn (mm) Time () Flus (kWim3) Osh (MJn?) Position {tnum) Time ¢s) Flox (kW!m3) (sh (MLm?)
31t - El5 - 510 - AT
10 - ns - S61) - 30 -
6ty - 1n.i - Gln - &A
21 - 9. - GOl - e -
200 - ] - 710 - I
3o - 7.2 - 760 - l.6
EH - th,2 - sl0 - 1.4
Sl B 53 - Kl L3
Jdot - 44 . 910 1.1
Comments

Specimen extinguished naturally,

These resths hude only b Behos inur of the speeimens nf the produet under e gt lar conditinms en e st they
are met intended wbe the sule criterion for assessing the peienial fire hazard of the produet in ose.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repent produced vl ihe Lise Testing Techeoiony FRESoI seliwui

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsar
Dale of test

Specimen description
Test nume
File name
Test number in series

Flux calibration file name

Thickness (mm)
Densily (kg/m-)

Test duration

Substrate vsed?
Subsirate

Fixing method
Cunditioned?
Conditioning temp. (*C)
Conditioning RH (7%)

Test Results

Time Lo ignition
Time w Hameout

: EN ISO 9239-1:2002

: TUV Rheinland Nederland B.V,

: Forbo CORAL - Nuway + RUBBER inscrl - 89201754 - ipk
: May 08 2012

: MT12-35542.02

: Prod #1

: DAFRPFILESY12050020.CSV
o4

: CAFRPSOFTYCALIBYFLX 12006.C8V

30 minutes (1800 s)
! Yes

- Calcium silicate

D one

: Yes

23

2 50

2 minutes (45 seconds (125 %)
: Nol recorded

Extent ol burning (mm) 340

Critical flux at extinguishient (KW/m?) N/A (no flameoul)
HI-10 (kW/m?) : 1).63

HF-201 (kW/m") 1915

HF-30} (kWim?) 1 6.63

Flame spread al 10 mineles (mm) 1120

Flume spread al 20 minutes (mm) 1220

Flame spread al 3{ minutes (mm) 340

Peak light atlenuation (%) : 2,58

Time to peak light attenuation : 16 minutes 52 seconds (1012 s)
Totul integrated smoke (“2.min) 1 30.33

Potential classification = C()

Smoke production classification :sl

Thase results relate only fo the behaviour ul the specnmens ol the product under the porticular conditions ol he less ey

are nol intended 1o be the sule criterion lor assessing the potential Lire husard of the product in v

g |
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14" of May, 2012

Project number
89201754

Report number
89201754.02br

Article
Nuway Connect — Rubber insert

Page
5/10



APPENDIX I: Flooring Radiant Panel Single Specimen Report
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File name

: Prod #1
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TUVRheinland®
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Date
14" of May, 2012

Project number
89201754

Report number
prage 2 89201754.02br

Article
Nuway Connect — Rubber insert

Page
6/10
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Time (min)

: DAFRPEILES 1 2050020.C8V
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Rake Results
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Specimen was extinguished manually after end o lest.

E
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These pesulis elate snly wothe behzviour ol the specimens of the preduct under the pasticuiar aonditions of the test: they
are eot intended fu by e sole srilerion lon assessing e peiential fire hizard ol 1he posduet e ese
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14" of May, 2012

Project number
89201754

Report number

Repes: prodoved wanthe Fae Festng Fechnaiogy FRIPSSICsadtware a1 89201754.02br
. . . . Article
Flooring Radiant Panel Single Specimen Report Nuway Connect — Rubber insert
Page
Standard : EN 180 9239-1:2002 7/10
Luboratory : TUY Rheinland Nederland B.V.
Sponsor : Forbo CORAI - Nuway + RUBBER insert - 89201754 - ipk
Dute of test : May O8 2012
Specimen description : MT12.35542.02
Test name + Prod #2
File pame ; DAFRPFILES 12050021.C8Y
Test number in series 14

Flux calibration file name  ; C:\FRPSOFTMCALIB'FLX12006.C5V

Thickness (min) :
Density (kg/m?) ?

Test duration 30 minues {1800 s)
Substrate used? i Yes

Subslrate : Caleium silicae
Fixing method I none

Conditioned? D Yes

Conditioning temp. (°C) 123

Conditioning RH (%) 150

Test Results

Time to ignition : 2 minules 01 seconds {121 s}
Time w lameout = Nat recorded

Extent of burning (mm) el

Critical flux wt extinguishment (kW/m?) : NPA (no flameout)

HEF-10 (kW/im“) 2 163

HE-20 (kWim*) :8.5

HIF-30 (kW:im?) 16,43

Flame spread at 10 minutes (mm) 2120

Flume spread at 20 minutes (mm}) 1250

Flame spread al 30 minutes (mm) : 350

Peak light attenualion (%) 14,57

Time Lo peak light altenuation : 19 minuates 10 seconds (1150 5)
Total integrated smoke (%.min) : 39.56

Puotential classification : Ciiy

Smaeke production classification :sl

These resulis relivie onfy 1o the bebaviour of the specimens ol the product urder the particelar corditions of the el thisy
are nob inbemded 1o be the sele criletion Tur assessing the potential Tire hazard of the product in pae.
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Reqon preduced sithithe P Festung Technolugy T RFSoll seliwan
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Date
14" of May, 2012

Project number
89201754

Jrage RBpOl‘t number
89201754.02br

Article
Nuway Connect — Rubber insert

Page
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Comments
Specimen was extinguished munually after end of test.
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Rake Results
003 510
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These resulty relate only 1o Qe behaviour of the specimens of the product pndur the pasticulzr conditions of g less they
are ol anteaded ke the sofe coterom for assessing e potential e bazard ol the progduct n use,



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Ropotl praduced with the Fire Tesing Tochnology FRPSel saftwane

Flooring Radiant Panel Single Specimen Report

Standard : EN 1SO 9239-1:2002

Laboralory

: TUV Rheinland Nederand B.V.

Sponsor : Forbo CORAL - Nuway + RUBBER insert - 89201754 - ipk

Date of test

Specimen description

: May 082012

i MT12-35542.02

Test name : Prod #3
File name : DAFRPFILES,1205(K22.C8V
Tesl number in series 14

Flux calibration file name @ CAFRPSOFTVCALIBWWLX12006.CSV

Thickness {(mm) :

Density (kgrm?) !

Test duration 30 minutes (1800 5)
Substrate vsed? L Yes

Substrate : Caleium silicute
Fixing method : nong

Conditioned? : Yes

Conditioning lemp. (°C)  :23

Conditioning RI1 (%) A0

Test Results

Time lo ignition

Time lo Aameoul

Extent of burning (mm)

Critical flux at extinguishment (kW/m?)
HIF-10 (K Wim?)

HF-20 (kWim?)

HE-30 (kW)

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flume spread al 30 minutes (mm}
Peak lighl atienuation (%¢)

Time to peak light attenuation
Total integrated smoke (%¢.min)
Potential classification

Smoke production classification

2 2 minutes 32 seconds (1525)
= Not recorded

: 350

: NiA (no [ameout)

- 10.63

1828

643

120

: 26i)

: 350

: 1.59

: 16 minutes 35 scconds (995 s)
11549

: C(f)

: sl

Thuse tesuhis relate tmly o the behuvioer of the specimens ol the product undes the particular conditions of the wesi: they
are pot intended 1 be the sole ariteriom for assessing 1he potentiad fire Saaed ol the product m use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report
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Date
14" of May, 2012

Project number

89201754
Repaet produced with ke Fine Teding Technatisy FRPSoltsnliwae Tage 2 Repor‘t number
85201754.02br
Smeke Graph
P Article
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Comments

Specimen was extinguished manually ufter end of test.

: Prod #3
: DAFRPFILES 1 205(022.CSV

Time (min)

Fime (5) Flux (kW/m-) Qsb (MEm) Position (mm) Time (s) Flux (KWom®) Ush (ML)
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These resules nelate vniy i the belavionr af the specimens ol the prodect under the parsicalar eonditinns of (he test; they
are not intended 10 be the sole eriterinn for assessing the solential fire hazard ol the prockicl in use.



